HAMMER 7™ PARTS LIST
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ASA095
BAR002
BAR003
BAR095
BAR092
BLS095
FND080
FNDO095
FRG083
FRG084
FRG085
FRG086
GRP008
GRP015
GRP014
ITP023

ITP027

ITP028

ORG031
ORG003
ORGO030
PAK095
REC095
REC096
RPNO018

13° Rear Body ASA

Orange Blaze Rubber Ring

Spyder Barrel Plug

12" Barrel w/STD Thread AR15 Muzzle Brake
Barrel Sleeve Adapter

Rubber Ball Stopper

Polymer Vertical Clamping Feed Neck
Picatinny Feed Neck Cover Plate
Magazine Ball Stopper & Spring
Magazine Ball Pusher w/Guide Pin
Magazine Release Button

Magazine Release Lock

Wrap Around Grip Cover

Pump Handle

Pump Guide Rod

Cup Seal

Power Tube

Power Tube Valve Seat

O-ring #112 12.37

Barrel O-ring #22 1.5 80

Hammer Velocity Adjuster O-ring 12 9.25 1.78
Hammer 7 Pump Spare Parts Kit
Hammer 7 Receiver (black)

Hammer 7 Receiver (olive green)

Magazine Release Pin
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RPN021
SAB004
SCR016
SCR018
SCR019
SCRO048
SCR049
SCRO050
SCRO051
SCRO055
SCRO056
SPR035
SPR028
SPR031
SPR032
SPR033
SPR034
STB004
STB005
STB006
TRF017
TRS007
VTA095
31246

31255

Trigger Roll Pin (large)

Safety Button (C)

M5 x 12 Screw (A) Frame Screw

M3 x 8 Screw (+) Grip Panel Screw
M5 x 28 Screw (A) Frame Screw
Feed Neck Clamp Screw & Nut

M4 x 8 Feed Neck Screw (+)

M4 x 16 Magazine Screw (+)

M2 x 8 Magazine Release Button Screw (+)
MR Pump Handle Screw

Barrel Sleeve Locking Screw

First Strike Magazine Spring (straight)
Magazine Release Spring

Pump Return Spring

Hammer Main Spring

Power Tube Valve Spring

Pump Sear Spring

Front Hammer Bolt

Hammer Velocity Adjuster

Back Hammer Bolt/Sear

45° Pump Trigger Frame

Single Trigger / Sear (pump)

Hammer / Velocity Adjuster Tool

First Strike Capable (FSC) 9rnd Straight Magazine
AR15 Muzzle Brake

Part Name/Description

Part Number

Schematics Number
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* Item Not Pictured

(+) Cross-Head Screw

(A) Allen-Head Screw



English

HAMMER 7™ SCHEMATICS
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